
RIDGID
Gasoline Pressure Washer

Model No. RD80770
Replacement Parts List

RIDGID
Nettoyeur Haute Pression à Essence

No. de modèle RD80770
Liste des pièces de rechange

RIDGID
Lavadora de Presión de Gasolina

Modelo Núm. RD80770
Lista de piezas de repuesto

Download from Www.Somanuals.com. All Manuals Search And Download.



RD80770

71

53

3

1

39

5

56

68 10

12

43

1311

14
9

15

8

18

16

22

19 65

27

28

26

29

37
35

3433

32

30
31

25

8

38

24

41
4244

45

47

46

48

51

52

54

60

59

28

27

45

21
55

23

57
58

61

64

66

67

69

52
74

74

73

73

72

72

70

25

26

2

49

50

47

52

53

57

21

75

52

79

76

77

36

58
57

80

20

62

7
81

40

82

78

83
4

17

6

63

Download from Www.Somanuals.com. All Manuals Search And Download.



* Standard Hardware Item – May Be Purchased Locally
** Parts available at your local Honda dealer

	KEY	 p/N	 DESCRIPTION	 QTY
	 1	 660962001	 *	Bolt (M8 x 56 mm, Washer Hd.)...................4
	 2	 308722004		 Fuel Tank......................................................1
	 3	 591084001		 Fuel Cap......................................................1
	 4	 940654029		 Warning Label (Large)..................................1
	 5	 308733001		 Fuel Filter.....................................................1
	 6	 940654030		 Warning Label (Small)..................................1
	 7	 940654031		 Warning Label (Low Oil)...............................1
	 8	 660976002	 *	Bolt (M5 x 16 mm, Pan Hd.)......................12
	 9	 678148002		 Nozzle, Cleaning Tool..................................1
	 10	 308697004	 	Nozzle, Red (0˚)............................................1
	 11	 308698004	 	Nozzle, Yellow (15˚)......................................1
	 12	 308699004	 	Nozzle, Green (25˚).......................................1
	 13	 308700004	 	Nozzle, White (40˚).......................................1
	 14	 308706002		 Nozzle, Black (Soap)....................................1
	 15	 518363001		 Nozzle Holder..............................................1
	 16	 638238001		 Muffler Cover...............................................1
	 17	 940654032		 Warning Label (Hot Muffler).........................1
	 18	 638237001		 Top Panel.....................................................1
	 19	 561402001		 Bumper........................................................2
	 20	 940681005		 Warning Label (Fuel Tank)............................1
	 21	 678390001	 *	Hex Nut (M5)..............................................12
	 22	 518523001		 Injection Hose..............................................1
	 23	 660973003	 *	Bolt (M6 x 16 mm).......................................1
	 24	 638351003		 Front Frame Plate........................................1
	 25	 678297001	 *	Lock Nut (M10)............................................4
	 26	 638128001	 *	Washer (5/8 in.)............................................2
	 27	 620505001		 Axle..............................................................2
	 28	 308843001		 Wheel Assembly..........................................2
	 29	 308448001	 **	Engine (Honda GX390)................................1
	 30	 518470001		 Black Spout.................................................1

	 31	 308502001		 Pressure Relief Valve...................................1
	 32	 678169001		 Thermal Relief Valve....................................1
	 33	 308771001		 Reducer (1/2 in.)..........................................1
	 34	 678198001	 	45˚ Angle Pipe Outlet...................................1
	 35	 308988001		 Quick Disconnect (Female 3/8 in.)...............1
	 36	 678463003	 *	Brass Plug (1/4 in. NPT)...............................1
	 37	 308692004		 Garden Hose Coupler..................................1
	 38	 678197001	 	45˚ Angle Pipe Inlet......................................1
	 39	 678408001		 Fuel Line Hose Clamp.................................3
	 40	 940678011		 Data Label...................................................1
	 41	 308446001		 Pump...........................................................1
	 42	 678463002	 *	Brass Plug (1/8 in. NPT)...............................1
	 43	 940691002		 Logo Label (Top)..........................................1
	 44	 660718001	 *	Bolt (3/8-16 x 1-1/4 in.)................................4
	 45	 660974001	 *	Bolt (M10 x 48 mm, Hex Hd.)......................4
	 46	 660764001	 *	Bolt (M8 x 40 mm, Hex Hd.)........................4
	 47	 660945001	 *	Bolt (1/4-20 x 25 mm, Hex Hd.)...................6
	 48	 678016002	 *	Lock Nut (1/4 in.).........................................6
	 49	 570554001		 Wear Pad.....................................................2
	 50	 638128003	 *	Washer (1/4 in.)............................................2
	 51	 638236004		 Foot Bracket................................................2
	 52	 678189001	 *	Lock Nut (M8)............................................14
	 53	 638128002	 *	Washer (5/16 in.)..........................................8
	 54	 638334002		 Engine Plate.................................................1
	 55	 518391001		 Injection Hose Filter.....................................1
	 56	 561367001		 Fuel Line......................................................1
	 57	 638395001	 *	Washer (D12 x 6 x 1t)..................................8
	 58	 678460001	 *	Lock Nut (M6)..............................................2
	 59	 678146002		 Hitch Pin......................................................2
	 60	 660973005	 *	Bolt (M8 x 65 mm, Washer Hd.)...................4

	 61	 308458001		 High Pressure Hose.....................................1
	 62	 940693001		 Handle Release Label..................................1
	 63	 940697001		 Fuel Tank Capacity Label............................1
	 64	 308453002		 Trigger Handle Assembly.............................1
	 65	 308684006		 Lower Frame Assembly...............................1
	 66	 308501002		 Spray Wand.................................................1
	 67	 308721002		 Wand Storage Holster Assembly.................1
	 68    	 308669004		 Upper Handle..............................................1
	 69	 308652003		 Hose Storage Bag.......................................1
	 70	 660590001	 *	Bolt (M6 x 53 mm, Hex Hd.)........................1
	 71	 308449001		 Release Pin..................................................1
	 72	 678406001		 Connector Pin..............................................2
	 73	 518392002	 *	Nylon Washer (D25 x D12 x 1.5t).................4
	 74	 518568001	 *	Nylon Washer (D22 x D9 x 2t)......................2
	 75	 561601001		 Frame Isolator..............................................2
	 76	 678043002	 *	Hex Nut (3/8 in.)...........................................1
	 77	 678043003	 *	Hex Nut (1/2 in.)...........................................1
	 78	 940698001		 On/Off Label................................................1
	 79	 960073013		 Hang Tag (Quick Start).................................1
	 80	 960073014		 Hang Tag (Engine Without Oil).....................1
	 81	 940667093		 Emissions Label...........................................1
	 82	 960089003		 Hang Tag (Engine On/Off Switch)................1
	 83	 960089002		 Hang Tag (Handle, Engine Without Oil).......1
Not Shown Items:
	 84	      N/A	 *	Lubricant (SAE 30 or SAE 10W30)..............1
	 85	 960078005		 Engine Manual.............................................1
	 86	 987000258		 Operator’s Manual (960078006)..................1
	 87	 987000259		 Replacement Parts List...............................1
	 88	 987000264		 Assembly Guide (960081009)......................1
		  12-18-07 
		   (REV:00)

RD80770 Gasoline Pressure Washer

	KEY	 p/N	 DESCRIPTION	 QTY 	KEY	 p/N	 DESCRIPTION	 QTY

Download from Www.Somanuals.com. All Manuals Search And Download.



* Article de boulonnerie standard – En vente dans les magasins locaux
** Piéces en vente chez les concessionnaires Honda

PIÈCE	 RÉF.	 DESCRIPTION	 QTÉ
	 1	 660962001	 *	Boulon (M8 x 56 mm, rondelle tête)............4
	 2	 308772004		 Réservoir de carburant................................1
	 3	 591084001		 Bouchon de carburant.................................1
	 4	 940654029		 Étiquette d’avertissement (entretoise).........1
	 5	 308733001		 Filtre de carburant.......................................1
	 6	 940654030		 Étiquette d’avertissement (petite)................1 
	 7	 940654031		 Étiquette d’avertissement 
				    (niveau bas de huile)....................................1
	 8	 660976002	 *	Boulon (M5 x 16 mm, à tête ronde)...........12
	 9	 678148002		 Buse, (Outil de nettoyage)...........................1
	 10	 308697004	 	Buse, rouge (0˚)............................................1
	 11	 308698004	 	Buse, jaune (15˚)..........................................1
	 12	 308699004	 	Buse, vert (25˚).............................................1
	 13	 308700004	 	Buse, blanc (40˚)..........................................1
	 14	 308706002		 Buse, noir (détergent)..................................1
	 15	 518363001		 Porte-buses.................................................1
	 16	 638238001		 Couverture de silencieux.............................1
	 17	 940654032		 Étiquette d’avertissement 
				    (silencieux brûlante).....................................1
	 18	 638237001		 Capot...........................................................1
	 19	 561402001		 Butoir...........................................................2
	 20	 940681005		 Étiquette d’avertissement 
				    (réservoir de carburant)...............................1
	 21	 678390001		 Écrou six pans (M5)...................................12
	 22	 518523001		 Tuyau d’injection..........................................1
	 23	 660973003	 *	Boulon (M6 x 16 mm)..................................1
	 24	 638351003		 Plaque de avant cadre.................................1
	 25	 678297001	 *	Écrou indesserrable (M10)...........................4
	 26	 638128001	 *	Rondelle (5/8 po).........................................2
	 27	 620505001		 Essieu..........................................................2
	 28	 308843001		 Roue............................................................2
	 29	 308448001	 **	Moteur (Honda GX390)................................1
	 30	 518470001		 Robinet noir.................................................1

	 31	 308502001		 Soupape pour soulager la pression.............1
	 32	 678169001		 Soupape de décharge thermique................1
	 33	 308771001		 Réducteur (1/2 po).......................................1
	 34	 678198001	 	45˚ sortie de pipe d’angle............................1
	 35	 308988001	 	Raccord Rapide (Femelle 3/8 po)................1
	 36	 678463003	 *	Bouchon de laiton (1/4 po NPT)..................1
	 37	 308692004		 Connecteur de tuyau d’arrosage.................1
	 38	 678197001	 	45˚ arrivée de pipe d’angle..........................1
	 39	 678408001		 Bride de conduite de carburant...................3
	 40	 940678011		 Étiquette de données..................................1
	 41	 308446001		 Pompe.........................................................1
	 42	 678463002	 *	Bouchon de laiton (1/8 po NPT)..................1
	 43	 940691002		 Étiquette du logo (dessus)...........................1
	 44	 660718001	 *	Boulon (3/8-16 x 1-1/4 po)..........................4
	 45	 660974001	 *	Boulon (M10 x 48 mm, six pans).................4
	 46 	 660764001	 *	Boulon (M8 x 40 mm, six pans)...................4
	 47	 660945001	 *	Boulon (1/4-20 x 25 mm, six pans)..............6
	 48	 678016002	 *	Écrou indesserrable (1/4 po)........................6
	 49	 570554001		 Pièce d’usure...............................................2
	 50	 638128003	 *	Rondelle plate (1/4 po)................................2
	 51	 638236004		 Support de pied...........................................2
	 52	 678189001	 *	Écrou indesserrable (M8)...........................14
	 53	 638128002	 *	Rondelle (5/16 po).......................................8
	 54	 638334002		 Plaque de moteur........................................1
	 55	 518391001		 Filtre à d’injection transparent.....................1
	 56	 561367001		 Conduites de carburant...............................1
	 57	 638395001	 *	Rondelle (D12 x D6 x 1t)..............................8
	 58	 678460001	 *	Écrou indesserrable (M6).............................2
	 59	 678146002		 Axe d’attelage..............................................2
	 60	 660973005	 *	Boulon (M8 x 65 mm, rondelle tête)............4
	 61	 308458001		 Flexible haute pression (50 pi).....................1
	 62	 940693001		 Étiquette de dégagement de poignée.........1

	 63	 940697001		 Étiquette de contenance 
				   du réservoir de carburant............................1
	 64	 308453002		 Ensemble poignée de gâchette...................1
	 65	 308684006		 Ensemble cadre inférieure...........................1
	 66	 308501002		 Lancette.......................................................1
	 67	 308721002		 Étui de remisage de lance...........................1
	 68	 308669004		 Poignée mobile............................................1
	 69	 308652003		 Sac de remisage de tuyaux.........................1
	 70	 660590001	 *	Boulon (M6 x 53 mm, six pans)...................1
	 71	 308449001		 Broche de déverrouillage.............................1
	 72	 678406001		 Broche de connexion...................................2
	 73	 518392002	 *	Rondelle en nylon (D25 x D12 x 1.5t)..........4
	 74	 518568001	 *	Rondelle en nylon (D22 x D9 x 2t)...............2
	 75	 561601001		  Isolator de tube de support ........................2
	 76	 678043002	 *	Écrou six pans (3/8 po)................................1
	 77	 678043003	 *	Écrou six pans (1/2 po)................................1
	 78	 940698001		 Étiquette "marche/arrêt" .............................1
	 79	 960073013		 Pendre étiquette (utilisation rapide).............1
	 80	 960073014		 Pendre étiquette (moteur sans huile)...........1
	 81	 940667093		 Étiquette de renseignements sur 
				    le système antipollution...............................1
	 82	 960089003		 Pendre étiquette 
				    (interrupteur marche/arrêt de moteur).........1
	 83	 960089002		 Pendre étiquette 
				    (poignée, moteur sans huile)........................1
	Pas Illustré:
	 84	       N/A	 *	Huile moteur (SAE 30 ou SAE 10W30)........1
	 85	 960078005		 Manuel de moteur........................................1
	 86	 987000258		 Manuel d’utilisation (960078006).................1
	 87	 987000259		 Liste des pièces de rechange......................1
	 88	 987000264		 Guide d’assemblée (960081009).................1

PIÈCE	 RÉF.	 DESCRIPTION	 QTÉ PIÈCE	 RÉF.	 DESCRIPTION	 QTÉ

RD80770 Nettoyer Haute Pression à Essence

Download from Www.Somanuals.com. All Manuals Search And Download.



* Artículo estándar de ferretería – Puede adquirirse en la localidad
** Piezas disponibles en cualquier concensionario local de productos Honda

REF.	 N/P	 DESCRIPCIÓN	 CANT.

	 1	 660962001	 *	Perno (M8 x 56 mm, arandela cabeza)........4
	 2	 308722004		 Tanque de combustible...............................1
	 3	 591084001		 Tapa del tanque...........................................1
	 4	 940654029		 Etiqueta de advertencia (grande).................1
	 5	 308733001		 Filtro de combustible...................................1
	 6	 940654030		 Etiqueta de advertencia (pequeña)..............1
	 7	 940654031		 Etiqueta de advertencia (aceite baja)..........1
	 8	 660976002	 *	Perno (M5 x 16 mm, cab. tronc.)...............12
	 9	 678148002		 Boquilla, (herramienta de la limpieza)..........1
	 10	 308697004	 	Boquilla, roja (0˚)..........................................1
	 11	 308698004	 	Boquilla, amarilla (15˚)..................................1
	 12	 308699004	 	Boquilla, verde (25˚).....................................1
	 13	 308700004	 	Boquilla, blanca (40˚)...................................1
	 14	 308706002		 Boquilla, negra (jabón).................................1
	 15	 518363001		 Sujetador de boquillas.................................1
	 16	 638238001		 Cubierta de silenciador................................1
	 17	 940654032		 Etiqueta de advertencia 
				   (silenciador caliente)....................................1
	 18	 638237001		 Cubierta.......................................................1
	 19	 561402001		 Tope.............................................................2
	 20	 940681005		 Etiqueta de advertencia 
				   (tanque de combustible)..............................1
	 21	 678390001	 *	Tuerca hexagonal (M5)...............................12
	 22	 518523001		 Manguera de inyección...............................1
	 23	 660973003	 *	Perno (M6 x 16 mm)....................................1
	 24	 638351003		 Placa delantero de bastidor.........................1
	 25	 678297001	 *	Contratuerca (M10)......................................4
	 26	 638128001	 *	Arandela (5/8 pulg.).....................................2
	 27	 620505001		 Eje................................................................2
	 28	 308843001		 Conjunto de la rueda...................................2
	 29	 308448001	 **	Motor (Honda GX390)..................................1
	 30	 518470001		 Grifo negro...................................................1
	 31	 308502001		 Válvula de relevar de presión.......................1

	 32	 678169001		 Válvula de descarga térmica.......................1
	 33	 308771001		 Reductor......................................................1
	 34	 678198001	 	Enchafe de la pipa del ángulo 45˚...............1
	 35	 308988001		 Desconectador rápido 
				   (hembra 3/8 pulg.).......................................1
	 36	 678463003	 *	Tapón de bronce (1/4 pulg. NPT).................1
	 37	 308692004		 Acoplador de manguera de jardín...............1
	 38	 678197001	 	Entrada de la pipa del ángulo 45˚................1
	 39	 678408001		 Abrazadera de conducto 
				   de combustible............................................3
	 40	 940678011		 Etiqueta de datos........................................1
	 41	 308446001		 Bomba.........................................................1
	 42	 678463002	 *	Tapón de bronce (1/8 pulg. NPT).................1
	 43	 940691002		 Etiqueta del logotipo (cubierta)....................1
	 44	 660718001	 *	Perno (3/8-16 x 1-1/4 pulg.)........................4
	 45	 660974001	 *	Perno (M10 x 48 mm, cab. hex.).................4
	 46	 660764001	 *	Perno (M8 x 40 mm, cab. hex.)...................4
	 47	 660945001	 *	Perno (1/4-20 x 25 mm, cab. hex.)..............6
	 48	 678016002	 *	Contratuerca (1/4 pulg.)...............................6
	 49	 570554001		 Almohadilla de desgaste.............................2
	 50	 638128003	 *	Arandela plana (1/4 pulg.)............................2
	 51	 638236004		 Soporte del pie............................................2
	 52	 678189001	 *	Contratuerca (M8)......................................14
	 53	 638128002	 *	Arandela (5/16 pulg.)...................................8
	 54	 638334002		 Placa de motor............................................1
	 55	 518391001		 Filtro de inyección transparente..................1
	 56	 561367001		 Conducto de combustible...........................1
	 57	 638395001	 *	Arandela (D12 x D6 x 1t)..............................8
	 58	 678460001	 *	Contratuerca (M6)........................................2
	 59	 678146002		 Pasador del enganche.................................2
	 60	 660973005	 *	Perno (M8 x 65 mm, arandela cabeza)........4
	 61	 308458001		 Manguera de alta presión (50 pies).............1
	 62	 940693001		 Etiqueta del lanzamiento de la mango........1

	 63	 940697001		 Etiqueta de la capacidad 
				   de la tanque de combustible.......................1
	 64	 308453002		 Conjunto de mango del gatillo....................1
	 65	 308684006		 Conjunto de bastidor inferior.......................1
	 66	 308501002		 Rociador......................................................1
	 67	 308721002		 Conjunto funda de 
				   almacenamiento del rociador......................1
	 68	 308669004		 Mango para transporte................................1
	 69	 308652003		 Bolsa de almacenamiento 
				   de la manguera............................................1
	 70	 660590001	 *	Perno (M6 x 53 mm, cab. hex.)...................1
	 71	 308449001		 Pasador de liberación..................................1
	 72	 678406001		 Pasador de conexión...................................2
	 73	 518392002	 *	Arandela de nailon (D25 x D12 x 1.5t).........4
	 74	 518568001	 *	Arandela de nailon (D22 x D9 x 2t)..............2
	 75	 561601001		 Aislador del marco.......................................2
	 76	 678043002	 *	Tuerca hexagonal (3/8 pulg.).......................1
	 77	 678043003	 *	Tuerca hexagonal (1/2 pulg.).......................1
	 78	 940698001		 Etiqueta de encendido/apagado.................1
	 79	 960073013		 Etiqueta de colgar (comienzo rápido)..........1
	 80	 960073014		 Etiqueta de colgar (motor sin aceite)...........1
	 81	 940667093		 Etiqueta de emisiones.................................1
	 82	 960089003		 Etiqueta de colgar (interruptor 
				   encendido/apagado del motor)...................1
	 83	 960089002		 Etiqueta de colgar 
				   (mango, motor sin aceite)............................1
	No Se Illustra:
	 84	      N/A	 *	Aceite para motor 
				   (SAE 30 o SAE 10W30)................................1
	 85	 960078005		 Manual del motor.........................................1
	 86	 987000258		 Manual del operador (960078006)...............1
	 87	 987000259		 Lista de piezas de repuesto.........................1
	 88	 987000264	 	Guía de la asamblea (960081009)...............1

RD80770/RD80971 Lavadora de Presión de Gasolina

REF.	 N/P	 DESCRIPCIÓN	 CANT. REF.	 N/P	 DESCRIPCIÓN	 CANT.

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com

http://usermanuals.us
http://www.somanuals.com

http://www.4manuals.cc
http://www.manual-lib.com
http://www.404manual.com
http://www.luxmanual.com

http://aubethermostatmanual.com
Golf course search by state

http://golfingnear.com
Email search by domain

http://emailbydomain.com
Auto manuals search

http://auto.somanuals.com
TV manuals search

http://tv.somanuals.com

http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

